



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1158.2017**
 Manufacturer : **BGD**

Sample name: **Base Lite ML**
 S/N: **BG0446077A**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	6992	6901	7080	7162		6098	7900
	2	6923	6849	6998	7089		6017	7669
	3	6904	6830	6980	7072		6115	7520
	4	6945	6852	7028	7107		6046	7452
	5	6864	6816	7004	7078		6226	7304
	6	6796	6750	6887	6988		6146	7096
	7	6747	6706	6913	6933			7001
	8	6778	6740	6863	6938			7042
	9	6586	6585	6808				6959
	10	6523	6518	6885				6947
	11	6392	6417	6689				6937
	12	6371	6414	6617				6953
Wing tip	13			6542				
	14			6541				
	15							
	16							
	17							
	18							